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Statement

I AR ELXALKREAT (SRR EHTE) L.
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. HHRAMEREFMEALREARE (RRRENEHTE) L.
Copies of the test report without the offical seal of the laboratory are invalid.
3. KRR G mb] . R, #AEAR TR
The test report is invalid without the signatures of compiler, checker and approver.
4. KRR E RS
The test report is invalid if it is blotted out.
5. REGALKEAHAAE, ARG S BRI .
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. EFERFERIMEGR, DO FTIEFE 2.
The conclusion of the consignation test is only valid for the provided sample.
7. AR AR SORHE, HOCA (A7) DURESC, PIE RN RIS, R
LA SCSCA N HE -
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BRAFUH, RUKRKRMERIERFTCIT.

Unless noted otherwise, the test type is consignation test.
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M B 4 B (Post Code): 200062
Hi%(Tel): (021) 31765555 14 3 {(Fax): (021) 31015117

PhE (web site): www.ghs.cn
B {5 #i(E-mail): zmh@ghs.cn
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Basic Information
- 2 AR ek
Name of Sample | Toner powder
“-g- 1519050016
Number
R B ) 1 A AT R
Consignor TOHITA DEVELOPMENT CO., LTD
A4 B 0 Ry o A PR 7]
Manufacturer TOHITA DEVELOPMENT CO., LTD
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HERRAM | 0 0506 ik mEHK
Accepted Date Appearance
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Synonym Concentration
CAS 5 / #5 y
CAS No Batch Number
R M / ¥—i P
Stability Homogeneity
2FX ’ . R A y
Formula Others
AR A B SR
Test Items
w2 A B B4
Conclusion
&ix ;
Remarks
A3t | RGBT WX R 617 B 4 48 kAR
Consignor Floor 4th, No.617 Huayu Road, Xiangzhou 519000
Addiess District, Zhuahai, 519000, China Post Code
FY 3 I ¥ T % % * R
Approver: ?&—\ AR Checker: /?"'ﬂ 5% Compiler: i»ak




LA T BRA R A PR 3]

B R R L
Shanghai Research Institute of Chemical Industry
Testing Co., Ltd. Test Report Nel519050016
W20 33|
ow UTERA
Test Information
el R 0
Test Items
&N&l‘i " m 2019-05-29~2019-05-30
Test Date
AR R R
Test Environment | 8E#AE: 26°C, HIXH@RAE: 48%.
Condition

R 5k BRERN (CXTaRiyEfit il s KRAEETM) ST/SG/AC. 10/11/Rev. 6
Test Method 33.3.1.6 iXIEN. 4

FRAFA BAE T ERBmEimditth RRAGETEM) ST/SC/AC. 10/11/Rev. 6
Criterion 93-31. 3.3
BR R

ERBIRLAT R, WRIOHE §hR L A R IR 60°C .
Test Result

AR £

: RIGFES AR T 4. 2 B R 2% .
Test Conclusion

&ix

RIGHEH 140°C, FrAIRESABA 100mmX 100mnX 100mm.
Remarks
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1. %R
AR B0 L H T e 77 K N 25mm B 100mm MISLIT AR 25 88 N, 7 100°C. 120°CEE 140°C
AIERBE TR E T 22404, HEPiR 5280 .
2, BT

2.1 UBE5E%E
R 20 1 4 9 %

2.2 K %cdin

A B 15 F S AR A6 30207 R 5 Bk 7 LR UERPN

140C 100mmx 100mm> 100mm 140.1°C B9 44

3. BRI R

A CRT R IE MRS SRR FM ) ST/SC/AC. 10/11/Rev. 6 33.3. 1. 6 ik
BN AR UORE TR, ARSI AR R, SR 5 5B A AT A BB 60°C.

AR H ARTFRREWERORUS RRAFETM) ST/SG/AC. 10/11/Rev. 6 33. 3. 1. 3. 3
HATHE, RRHERTRT 4.2 T H RADR.




